WINN=S Model No.:CK172F-RTA

ONYae Assembly Instructions CL72FRTA
Hardware List (included in CK172FB1)
# | 6 PCS Machine Bolts(1-1/4") <>| 2PCS Metal Grommet
< | 2PCS Keys For File Drawer Lock | .~ | 2 PCS Long(1-1/4") Flat Head Wood Screws
< | 4PCS Wood Dowels ( $8x25mm) ~ | 13 PCS Short (3/4") Flat Head Wood Screws
O R.P CK—Handle P|S| c—Hande
CK172FT Parts List CK172FB2 Parts List
E | DESK TOP | 1PC B| PEDESTAL | 1PC

CK172FB1 Parts List

A | PEDESTAL |1 PC| C [BACKPANEL|1 PC| D |CROSS BAR [1 PC| F |covreg prawes |1 PC

Notes: Need two people to assemble.
Instructions:
(1) Move the pedestals @ @) to the desired location , insert and tighten machine
bolts (1-1/4")(6 PCS) to connect backpanel ©© to the pedestals @ ®.
(2) Insert center Cross Bar(D to the pedestals @ B), tighten with (1-1/4") flat head
wood screws(2 PCS).

® @
T O|To T
WL <—®D
> | D—+
B © | |
\ || s
%r ﬁb:tm Lp

page 1 of 3




sresapad pue ) doy ys9p 109uu00 0} aped [BjouI [RAO
pue g am3y reowr YEnorq (SO €1) SMIIIs poom peay Jep (,,p/€) 3HO0YS USU] (9)

()
-’“".
* wonsaxp s31 38nfpe 01 (SOd 6) 981 [e)U [BAO JO MO8 oY) UB0OT (©)

“monoaxp 1 38nfpe o3 (S0d ) § anIyY [ERRW Jo MaIs oY) UE00] ()

*@® T@sopad gowo U1 (SOJ 1)SPMOP PooM oM} 11asT] ()

=~ANO
SEENNM

suononneu] AIquiassy

JELIDHTLTYONON PPOW

0} aIns ag)

sueproduy

(‘zourejar Burreaq [req pue sapi[3 o ojur S[reI ) IPIS A[NJaIed
pue ap13 o Jo Juoxy oY) 0) KeM oY [[e Ioureial Suwreaq [[eq oY) 2A0W
* 20eyd 03 () IomeI(] 13u30 Juosg doi om [eISu] )

=ANO
SENNM

suononsu] KIquassy

JULTDHTLTONON PPOW




